L implicity

The 32" Heavy Duty Tiller is shipped from the factory
in one carton, Before starting to assemble the Hller,
be certain o remove all of the parts from the carten.

Assembly

Foreage inassembling the tller, follow the sequence
of steps cutlined below:

i. Remove all masking tapa from the ends of the tine

ghaft and the drivae pulley shaft of the chain ovard
assembly.

Z. To attach the deflector azssembly to the chaie guad
asgambly; mmove 2 mounting bolts fiom each sidae of
the chain guard a= chown in Fiqures 1 & 2. Mount
the deflector sa that the holes in the mounting brack-
ets line upwith the holesin the chaln quard assembly
as shown In Figure 3, and replace the mounting bolts
in their oviginal holes, Tighten the bolts securely.

GREALE

DEFLECTOR MOUNTING
BOLTS

TIHE $HAFT

TILLER DRIVE SHAFT

FIGURE 1

FITTHG

TIHE SHAFT

5 32" Heavy Duty Tiller
: Mir's No. 392

TILLER OROVE FULLEY

FIGLRE 3

3. Assemble the loft hand inner Hne agsembly to tha
left hand outar Hne assembly and [asten with a2 pin
and cotker pin. Assemble the right hand inner tine
assemble o the mght hand euter tine assembly, and
fasten with a pin and coller pin. NOTE: the inner tine
assamblies can be 1dentifed by the constant diameter
of the hub fastened to the tine plate. The long end of
this hub {5 insertedinto the long end of the hub of the
cuter kHne assamblles and is fastened as described
above.

CATITION: As itizs possible o mount the tine assemhb-
lies incorractly uthe tine shaft, pay particular atten-
tion to the following: Asssmblo the tines to the tire
shaft »s shown in Pigure 4 so that the sbarp. edges of

the top tines face toward the front of the tector.
Fasteothe Unes bo the tine shaft with a pin and cotter
pin on each end of the Hne shaft. When the tines ara
mounted, check onge more to be certain that the sharp
edges of all tines face in the corest direction.

4. Attach the deflector and plaotes.

5, Assamble the tiller drive pulley to the tiller ddve
shaft ag showninPigure 2. Tha pullay iz held in place
by a ey and set screw and is to be mounted with the
hub of tha pulley facing away from the chain guard.

LEFT HAND OUTER
TINE ASSENELY CETHE AtaEHER

RIGHT HAND INNER RIGHT HAND OUTER

TINE ASSEMBLY TIHE ASSEMBLY

"FIGURE 2

SIMPLICITY MANUFACTURING COMPANY,

FIGURE 4

INC. FdagdkiAdin

TP - 1278



Tiller Drive Assembly

For ease in attaching the tiller drive assembly b0 Lhe
tractor, follow the sequence of steps outlined below:

1. Fasten the belt release bracksa! to the ocutside of
the side plate with the two 5/716" % 1" hex capscraws
ga shown in Figure 5.

2. Mount the tiller belt release guard to the belt re-
leaze bracker as shown in Figurs 5. The concave
surface of tha tiller helt release guard is to face the
bavel gear shaft.

5" LONG W-EELT
alHifted Pl

42 LONG V.BELT /’/AH' h,

K127

3. Mount tha 3i" tiller drive pulley to the heval gear
shaft with its key, as shown in Flgure 5,
the pullay facas in toward the Lractor,
sorew loesse untll making final alignment.

Tha hub of
Leave the set

HEET GUARD
LPPORT

-
SIDE FLATE

516" X IV
HEX CAPSCREW

- BELT RELEASE

FIGURE T

4. Place the 56" long V-halt #105122 in position on
the 3" uller drive pulley., [ For ease of identification,
the v=-belts are marked with part numbers. )

5. Place the 42" long V-belt #154273 in position on
the smaller pulley of the tiller drive assembly and
mount the tiller driva assembly onto the 1ift shaft as
shown in Figure 6. As is shown in Figure 7, the arm
of pilley sleeve aseembly 15 held io place against the
left side bracket of the tractor tow assembly by means
af a kair pin cotter and pin.

Place the free end of the 56" lopng V-belt $#105122 in
posioon on the large pulley of the tiller drve assem-
Bly as shown in Figure B.

Position the 3% pulley &0 that it is in line with the
large pulley of the tiller drive assembly and tighten
tha set screw securely.

B. Place the aff=set end of the guida ascembly rod
BRACKET ; into the hole in the belt relesse bracket and fasten in
i1 N place with a halr pin cotter. See Flgure &.
FIGURE 5
LARGE FULLEY
BELT RELEASE GUARD

BELT RELEASE BRACKET - e Ly
q fq\’/f}

N,
-

é..

. 3% TLLLER DRIVE

PULLEY RN

TILLER CLUTCH

]
I i LEVER
A SET CDLLAR
i
SET SCREW

IDLER FULLEY
GUIGE ASSEMBLY ROG




Avtachment

For ease in attaching the tiller to the tractor, [ollow
the sequence of steps as gutlined bhelow:

1. Place the tiller in position in back of the tractor.
Pull the wactor Lft lever to the full back position and
place the tiller lift bar assembly into the tuba of the
rear liftassembly onthe tractor. Fasten in place with
a pin and hair pin cotter as shown in Figure 8.

2. Flage the tractor it laver in the forward position
and connect the tiller frame tothe tractor tow aseembly
with the pivot rod and hair pin cotters, See Fig. B.

3. Tum the belt tension adjusHng =crew to the il
loose positlon [ tum counter-clockwise ) and place
tha free and of the 42" long V-helt $154273 in posili—
ion on the tiller dove pulley. With the Y¥=-belt in pos-
ition on the HUer driva pulley and on the amaller
pulley of the tiller drive assembly, turn the belt btapa-
lon adjusting screw in & clockwise direction until the
slagk {3 taken ocut of the V-belt,

4. Puli up on tha tiller clutch lever handle o engage
the Hler, and adfust the belt release guard 5o that
clearanre {= eqgual on both sldes of the belt, See
Figara &6,

3. Depress the tractor brake pedal and lock in pos-
itien. Locsan the bhelt guard mounting holt on the
right hand side of the tractor and swing the belt guard
out of positlon, Remove the ractar delve belt and re-
move the 6% pulley from the transmission drive shaft
aad taplace with the B" pylley #105188, #ount the
45 long V-belt #152017 from the B" pulley to the
pulley onthe beval gearshaft. Replaca the belt guard
and tighten the mounting bolt, HRelsase the hrake
amd clutch adjustments described in the tactor manoal |

Lubrication

The Hller is lubricated through 2 grsase flttings, One
fitting 18 located on the tller drive shaft housing ang
the otherie located on tha right hand side of tha chain
guard., Ses Figures 1 & 2. Lubricats these fittings
every 3houwre of opermtonwith a gogd grade of general
purpose automotive type greass loaded in a3 standard
graase gun, (e certain to wipe any dirt from the flo-
Hnge before applying the greasegun, Fallure o clean
the grease fithngs willresult in grit belng forced Into
the hearing surfages along with the grease, Also
apply a few dmops of lubricalng oll o tha moving
linkages of the t{ller drive assemily from time to Hme.

Belt Tension

The two V-belts that tensmit power from the bevel
gear box o the tiller drjve shaft are designed and
manufactured to provide long and satisfactory service,
Becausge of the speclal dasign of these bells, it 1=
urged that you replace tham only with genuine replace-
ment belts ordered from your dealer. Consult the parts
liat for correct part numbers for thesa belts when re-
placement 1s necessary.

1. Adjustment of balt tenslon, for the ¥-belt running
fram the 3" pulley <1 the bevel gaar shaft to the large
pulley on the ttller drive assembly, is requlated by
the get collar on the quide od assembly, See Fig. 6.
The tenzion should be correct when there £5 about 3740
clearapnca between the collar apd the bracket of the
gulda rod assembly whenthe tiller dlutch lever is en-
gaged,

To increace the tension, releacse the Hiler clutch lever
and loosen tha set sorew in the collar, Slide the
collar towards the rear of tractor and ratightan the set
screw, Chack the tension by engaging thae Hller clutch
lever, AVOID EXCESSIVE TENSION as it will cause
pramature belt fallura,

EBELT TERSIQN ADIETING SCREW

TILLER ORYE PUOLLEY

32" LONG W-BELT
154273

REAR LIFT ASSENBLY

TILLER FRAME

TILLER CLUTCH LEVER

56" LONG wBELT #1512

45" LOKE W-BELT
¥152017

=T = PULLEY
) £105179
I-.’
FI¥OT PLN

HAR PEN COTTER




2. Adjustment of belt tansion, for the ¥-belt running should have tenslon sufficlent to ranemit power to

from the smaller pulley of the tiller drive assembly the tlier drive shaft.
tan the ddve puliey on the Hller, is ragulated hy the .
belt tension adjusting screw. Tumn the handls in a LVCID EMOESSIVE TENSION a5 1t will cauze premature
clockwize direction to ncrease the belt tension and belt failure.
counter~clockwise to dacreass temslon, The belt
OPERATION

Before starting the bactor englne, place the tiller clutch levar in the disengaged position and ralze the tiler
above the surfece of the ground. With the fractor engine running, engaga the Hller clutch and lower tha tillar
into contact with the ground, As the tiller worke inbe the soil, siowly release tha tractor clutch and move ahead.
When coming to the end of 2 ow, raise tha tiler free of the ground before turning around.

EffecHye operatlon of the Hller will depend in 2 large degree upon the operator. Fer example: when intending to
till a sod area into a seed bed forgerdening, it obviously will require sevaral passes over the same path to break
the sod and ground Into fine particles suitable for & sead bed, Depending upon the nature of the soll, it will be
desirablas to alter the dapth setdngs for the tiller on aucceeding passes until the desired depth 1& reached.
WhenHlling in soil thathas heen previously warked, 1t may be posaible to HIL to the desirad dapth frem the start.

HOUSING GROUP

&40 CHAIN

# S CHAIN

—
Raf Part BRef.| Part

Lat. HNo. Description Lat.] Na. Deseripkion

A 105123 Guard Assembly, Chain 8 T15063 Capsorew  Llax 7716 - 14 NC x 3-3/4% 1.
B 105245 Ehaft Aszembly Drive T 8151015 } Chain, Eotor

C 1051902 Spacer, Intermediate 1 165035 Chain, Drive

i 105193 Sprockel Azsembly ¥ 108083 Spacer, Tiuard

E 105195 Bearing, Roller w 106250 Wosher

F 5281014 ﬁf&shﬂr X 7200486 Wanher, Lock 7/16™

G iD5184 | Ring, Retaining ¥ b 717022 § Nut, Hex, Full 7/16- 14 NC

H 8151071 | Bearlng _ 2 I05G1s Gasket

J 8151072 E:ls.ng'e. Bearing AA | 105224 Plate Asserably

K 8151073 | Coilar, Bearing AR | 5052 Capserew, Hex 3/8%- 24 NF x 2-1/2°7 1o,
L | 702003 |Bolt Carriage,3/8'-16 NG x 3/4 Ig. AC | 717014 | N, Hex, Jum, 3/8"- 24 NP 7
M 720002 Waaher Locok 3/8' AD | 8141195 | Washer Flain 373

H TLF003 N!:lt, Hex, Full 3/8"-16 NC AE | TDRA12 Capserew, Hex, 516" - 18 NG x /9" g

P 105267 Tine Shaft Assembly AF [ 703003 Carriage, Bolt 5/18'"~ 18 NC x 374" 1,

4] 105272 Spacer AG [ 103237 Bhleld

R T2oo01 Washer, Lock 5/15'" AN | TIT511 Mut, Hex, Full 5/167'-13 NG




HITCH GROUP

MOTE : TIGHTER () 715064 TO 35 FT. LBS,

HOTE : USE [X) WITH MOBELS 700 & 725 RIDING TRACTORS _!
LISE [AS) WITH LANDLORD. THE FIHS AND (LIPS |

ARE SUPPLIET WITH THE TRACTCE
—
Ref. | Part Ref.] Fart
Let No. Description Let-] Ko Doseriplion
A | 105EET Support Assembly, Dre. Hsg. AR | 105251 | Lever Aszewmlly, R.H. Belt Tengign
B |1oEDS4 | Bearlne, Weedle AC 1713503 | Serew, Set, Cup Pr., 3ockel Hd.
£ |727o01 Fitting, Grease 5,/16-18 NC = 218" 1.
B |705017 | Capscrew, Hex, §5/168''-18 NC x 3/4°° Ig. AD | 105253 | Lover Assembly, L.H. Bell Tenslon
E | 720001 | Washer, Tack 5715 AE | 725002 | Key Woodrull #6
F |133079 | Washer AF | 105153 | Pivot, Tpper
i |1D05191 Tiley, Drive ai | 105154 | Fivot, Lower
H 1725003 Key, Woodmil AR | 154264 | Ring, Hetaining
J 105132 Lolt ad | 108415 | Serew Assembty, Adjusting
B ol7ara):z Fitting, Greasa AK { 713001 | Washer Plain 379"
L |712003 | Waszher, Plain, 7/16" AL | 89191047 | Spring
M | 706012 | Copscrew, Hex, 1/27°-20 ME x 1-3/4° 1. AM 108270 | Deflector Assembly
N [ 105250 | Washer AN | 105238 | Washer Thrusl
¥ 105133 Spacer AF | 100236 | Adaplier
Q| T20006 | Washer Lock 7/18% ARG | 105058 | Bushing
R [7170622 | Mut, Hex, Full 7/157-14 NC AR I 715058 | Capsorew Mex,7/169-14 NO X 4-1/2" 1,
5 | 715084 | Capscrew T/167-14 NC x 477 g, A8 | 155037 | Pln '
T [715052 1 Capscrew 3/8''-24 NF x2-1/2" 7. aT | Fusoos | Capscrew, Hex, 8/8''-16 x 17" lx.
0 | 7T1701d | Mut, Hex, Jarm-3/3!'-24 HF AU | 719001 | Washer, Ploin 3/8"
YV | B161199 | Washer, Flain, 3/8" Av | T2pog2 | Washer, Took 375
Wl 105137 Frame Assembly AW | 717003 | Nut, Hex, Full, 3/8''~18
X | 106340 | Rel, Pivot A¥ | 105274 | End Flate RH
Y | B161045 | Clip, Spring ay | 105273 -] End Flate LH
Z {105141 | Bar, Assewmbly, Lift AZ | 7om011 | Boly Carviage 5/167"-18x1 /72" 1z
AA] 118003 Pin Ba | 717001 | MNut Hex. Full 5/16*"~158




TILLER DRIVE




TILLER DRIVE

Reference Part Dascriplion
Letter No.
A 165165 Sleeve Azsembly, Pulley
B 105168 Ring, Snap
c 153058 Fin
jn) Blal0d5 Glip, Spring
E 105170 Pullay Assembly
F 105171 Pulley, 10"
G 15172 Fulley, 5 /2"
H 105173 Eearing
I 705023 Capsorew, .Hex, , 5/16"-18B HG x 1 3/4" 1g.
e 105174 Ring
L 720001 Washer, Lock, 5/16"
M 717001 Nut, Hex, Full, 5/16"-18 NC
N 105175 Ring, Snap
P 105176 Fulley, Tillar Driva
[} Tlisoa Screw. Set, Cup Polnt, Socket Head, 5/16"-18 NG » 5716 1g.
R BESL0E] Key
53 154273 Belt, "¥"
T 5122 Belr, "¥*
U 105177 Lever Azsembly. Fdler
¥ LLE2EE Fulley, Idler
w 717002 Nut, Hex, Full, 3/8"-16 NC
X 719002 Washer, Plain, 5/16"
Y FE0002 Washar, Lock, 3/3"
z FOS016 Gapsorew, Hex, 3/8"-18 NG x 1 174" 1g.
AR 717003 Nut, Hox, Full, 3/8%-16 NC
AB 105182 Lavar Assembly, Clutch
A 122003 Kniol
AD 105184 SPacer
AR FOROQ5 Capscrew, Hex, 3/8°-16 NC x 1" lg.
AT 715001 Wagher, Plain, 3/8"
AG 720002 Washer, Lock, 3/8"°
AH F17003 Wut, Hex, Full, 3/8*-16 NC
Al BRE1303 Guilde Assembly
AE FOS031 Capsorew, Hex, 3/9"-16 NG = 7/8" 1g.
AL 105184 Spacer
AM 715001 Wasgher, Plaln, 3/8"
AN 720002 Washer, lLock, 3/8"
AP 717003 Nut, Hex, Pull, 3/8"-18 NO
A0 10518% Rod
AR g1910435 Spring
F] B151022 Gollar, Sut
AT 713001 Screw, Saot, Sgnare Head, Gup Point, 1/4"-20 NG x 3,/8" lg.
AU Bl61045 Clip, Spring
AV 105186 Releaase, Balt
AW 105187 Bracket, Belt Raleaza )
BX FO5031 Capscrew, Hex, 3/8"-16 NC x 7/8" 19,
AY 7149001 Washer, Plain, 3/8"
A2 F20002 Washer, Lock, 370"
TRANSMISSION DRIVE
Reference Part DescripHon
Letter Mo,
BB 152017 Belr, "y
BC 10e 188 Pulley, Dylve
BD ap6l08l Kay




TINE ASSEMBLY

i

AL EGRA R N
el B oA

e

Referance Part Description
Lettar Na.

A 105158 Elade Assembly, Right Hand Inner Tine
B 105163 Blade Assembly, Left Hand Inner Tine
c 105164 Blade Aszsembly. Right Hand Quter Tine
L 115165 Blada Assembly, Left Hand Outer Tine
E 143248 Flate Azsembly, Tine, inner
F B152002 Blade, Tine, Right Hand
G 8152041 Blade , Tine Left Hand
H 5162 Spacer
1 FOAO14 Gapscrew, Hex, 7/16"=20 NC x 1 1/4" 1g
¥ 717512 Nut, Lock, Hex, Full, 7/16"-20 NG
L 105249 Pin, Tine Shaft
M 722009 Fin, Coter, 178" dlamater
N 105245 Plate Assembly, Tine, Cutar




